
 

     
  

  

  

     
  

 

 
  

  

   

  
 

   

 

 
 

  

S T A T E   O F   M A I N E   
DE PA R T ME N T  OF  EN V IR ON ME N T A L  PR OT E C T I ON  

JANET T. MILLS  
GOVERNOR  

MELANIE LOYZIM  

ACTING  COMMISSIONER  

October 8, 2020 

Annaleis Hafford, P.E. 
Olver Associates INC. 
290 Main St. 
PO Box 679 
Winterport, ME 04496 

RE: Maine Pollutant Discharge Elimination System (MEPDES) Permit #ME0101231 
Maine Waste Discharge License (WDL) Application #W002037-6C-I-R 
Final Permit/License 

Dear Ms. Hafford, 

Enclosed please find a copy of your final MEPDES permit and Maine WDL renewal which was 
approved by the Department of Environmental Protection.  Please read this permit/license 
[...]
the DMR’s are received by the Department on or before the fifteenth (15th) day of the month 
following the completed reporting period. 

Toxsheet reporting forms must be submitted electronically as an attachment to an email sent to your 
Department compliance inspector.  In addition, a signed hardcopy of your Toxsheet must also be 
submitted.  

A signed copy of the DMR and all other reports required herein must be submitted to the Department 
assigned compliance inspector (unless otherwise specified) following address: 

Department of Environmental Protection 
Eastern Maine Regional Office 

Bureau of Land and Water Quality 
Division of Water Quality Management 

106 Hogan Road 
Bangor, Maine 04401 

L. REOPENING OF PERMIT FOR MODIFICATION 

In accordance with 38 M.R.S. § 414-A(5) and upon evaluation of the tests results or monitoring 
requirements specified in Special Conditions of this permitting action, new site specific information, 
or any other pertinent test results or information obtained during the term of this permit, the 
Department may, at any time and with notice to the permittee, modify this permit to: 1) include 
effluent limits necessary to control specific pollutants or whole effluent toxicity where there is a 
reasonable potential that the effluent may cause water quality criteria to be exceeded, (2) require 
additional monitoring if results on file are inconclusive; or (3) change monitoring requirements or 
limitations based on new information. 



 
 

 

   
 

  

ME0101231 PERMIT Page 14 of 14 
W002628-6-I-R 

SPECIAL CONDITIONS 

M. SEVERABILITY 

In the event that any provision(s), or part thereof, of this permit is declared to be unlawful by a 
reviewing court, the remainder of the permit must remain in full force and effect, and must be 
construed and enforced in all aspects as if such unlawful provision, or part thereof, had been omitted, 
unless otherwise ordered by the court. 

This space intentionally left blank 



  
 

 

   

  
 

   

 
 

 

   
   

   
   

  
    

  
 

 

MAINE POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT 
MAINE WASTE DISCHARGE LICENSE 

FACT SHEET 

DATE:   OCTOBER  7, 2020 

PERMIT NUMBER:   ME0101231  
WASTE DISCHARGE  LICENSE:  W002628-6C-I-R 

NAME AND ADDRESS OF APPLICANT:  TOWN  OF  BLUE HILL  
PO  BOX 412  
BLUE HILL, ME 04614 

COUNTY:  HANCOCK  

NAME AND ADDRESS WHERE DISCHARGE(S) OCCUR(S): 
BLUE HILL WASTEWATER TREATMENT 
FACILITY 
WATER STREET 
BLUE HILL, MAINE 04614 

RECEIVING WATER CLASSIFICATION: BLUE HILL HARBOR/CLASS SB 

COGNIZANT OFFICIAL CONTACT INFORMATION: 
MS. ANNALEIS HAFFORD 
(207)-223-2232 
annaleis@olverassociatesinc.com 

1. APPLICATION SUMMARY 
On January 16, 2020 the Department of Environmental Protection (Department) accepted as complete for 
processing, a renewal application from the Town of Blue Hill (Town) for the renewal of Waste Discharge 
License (WDL) W002628-6C-H-R/Maine Pollutant Discharge Elimination System (MEPDES) permit 
ME0101231, which was issued on March 5, 2015 for a five-year term.  The March 5, 2015 MEPDES 
permit authorized the Town to discharge a monthly average flow of 0.1 million gallons per day (MGD) of 
secondary treated municipal wastewater from a publicly owned treatment works facility to Blue Hill 
Harbor, Class SB, in Blue Hill, Maine. 

2. PERMIT SUMMARY 

a. Terms and Conditions: This permitting action is carrying forward all the terms and conditions of the 
previous permitting action except that this permitting action is: 

1. Increasing the monitoring period of Fecal coliform from seasonal to year-round, pursuant to 
38 MRS § 465-B(2)(B). Year-round monitoring begins April 15, 2021. 

mailto:annaleis@olverassociatesinc.com


                   
 

 
 

 
     

 
 

      
  

  
  

    
    

 
 

  
 

  
 

     
     

 
  

  
 

    
  

       
 

     
 

    
   

 
  

 
 

     
 

     

   
 

     
  

 
  

ME0101231 FACT SHEET Page 2 of 15 
W002628-6C-I-R 

2. PERMIT SUMMARY (cont’d) 

2. Revising the Fecal coliform monthly average and daily maximum limits from 15 CFU/100 mL and 
50 CFU/100 mL to 14 CFU/100 mL and 31 CFU/100, respectively, pursuant to 38 MRS § 465 -
B(2)(B). 

3. Establishing a seasonal monitoring requirement of 2/Month for Enterococci bacteria from April 
15th – October 31st, beginning April 15th, 2022.  As well as establishing monthly average and 
daily maximum limits of 8 CFU/100 mL and 54 CFU/100 mL, respectively, pursuant to 38 MRS § 
465-B(2)(B). 

4. Establishing a requirement to immediately report all occurrences of secondary wastewater 
treatment system bypasses, upsets, disinfection system malfunctions, combined sewer overflows, 
and discharges resulting from sanitary sewer overflows, pump stations or broken sewer pipes to 
the Maine Department of Marine Resources pursuant to 38 M.R.S. § 464(1)(C) and 38 M.R.S § 
465-B. 

5. Establishing a “2/Month” footnote in the Footnotes section of Special Conditions A. 

b. History: This section provides a summary of significant licensing actions and milestones that have 
been completed for the Town of Blue Hill Wastewater Treatment Facility. 

April 24, 1986 – The U.S. Environmental Protection Agency (USEPA) issued National Pollution 
Discharge Elimination System (NPDES) permit #ME0101231 for a five-year term. 

April 28, 1988 – The Department and the Town finalized an Administrative Consent Agreement and 
Enforcement Order with stipulated monetary penalties for chronic violations of the limitations 
established for BOD5, TSS, settleable solids, fecal coliform bacteria and TRC in WDL #2628. 

June 21, 1990 – The Department issued WDL #W002628-5L-A-R for a five-year term. 

January 27, 1995 – The Department administratively modified WDL # W002628-5L-A-R to suspend 
TRC and fecal coliform bacteria limits between October 1 and May 9 of each year. 

May 23, 2000 – The Department administratively modified WDL # W002628-5L-B-R by establishing 
interim average and maximum concentration limits for the discharge of mercury. 

January 12, 2001 – The Department received authorization from the USEPA to administer the 
NPDES permitting program in Maine, excluding areas of special interest to Maine Indian 
Tribes. From this point forward, the program has been referred to as the Maine Pollutant Discharge 
Elimination System (MEPDES) program, and MEPDES permit #ME0101231 has been utilized for 
this facility. 

October 18, 2002 – The Department issued an administrative modification of WDL #W002628-5L-B-
R in order to reduce the fecal coliform monitoring frequency from three times per week to once per 
week. 



               
 

    
     

   
 

  
   

 
 

 
   

  
 

  
  

 
  

  

 
  

   
 

    
 

  
     

 

 
  

 

 
 

ME0101231 FACT SHEET Page 3 of 15 
W002628-6C-I-R 

2. PERMIT SUMMARY (cont’d) 

October 25, 2002 – The Department modified the Town’s monthly discharge monitoring report 
(DMR) such that the daily maximum TRC limit appears as 0.05 mg/L, which is equivalent to the 
USEPA’s minimum level of detection for total residual chlorine.  The daily maximum water quality-
based numeric limit of 0.03 mg/L established in WDL #W002628-5L-B-R, however, was not 
modified. 

August 28, 2009 – The Department received the permittee’s Toxicity Reduction Evaluation that 
addressed total copper and total arsenic water quality compliance issues. 

December 23, 2009 – The Department issued WDL #W002628-6C-F-R to the Town for a five-year 
term.  This permitting action superseded previous permits/licenses issued on December 7, 2004, 
November 16, 1999, June 21, 1990 and March 21, 1984.   

February 6, 2012 – The Department issued permit modification #ME0101231/WDL#W002628-6C-F-
M to incorporate the average and maximum concentration limits for total mercury. 

November 3, 2014 – The Town submitted a timely and complete General Application to the 
Department for renewal of the December 23, 2009 MEPDES permit.  The application was accepted 
for processing on November 4, 2014, and was assigned WDL #W002628-6C-H-R / MEPDES 
#ME0101231. 

March 5, 2015- The Department issued combination MEPDES permit #ME0101231/WDL 
#W000370-6C-H-R for a five-year term. 

January 2, 2020– The Town submitted a timely and complete General Application to the Department 
for renewal of the March 5, 2019 MEPDES permit.  The application was accepted for processing on 
January 16, 2020, and was assigned WDL #W0101231-6C-I-R / MEPDES #ME0101231. 

c. Source Description:  The Town of Blue Hill operates a municipal extended aeration biological 
wastewater treatment facility which was constructed in 1975 and is located on Water Street in Blue 
Hill, Maine.  The Town currently has approximately 333 connected users in the Blue Hill Village 
area, including the Blue Hill Hospital and laundry which contribute an estimated 18,200 gallons per 
day of wastewater to the collection system.  There are no industrial users, the facility is not required to 
implement a formal pretreatment program, and the facility is not authorized to receive septage waste. 
The collection system is 100% separated, is approximately four miles in length and utilizes two pump 
stations to convey flows to the treatment facility.  There are no combined sewer overflow points 
associated with the collection system. A map showing the location of the treatment facility is included 
as Fact Sheet Attachment A. 

d. Wastewater Treatment: The permittee provides a secondary level of treatment via an extended 
aeration activated sludge process.  Influent flows through an outdoor headworks and grinder (or 
through a manually-cleaned bypass bar screen if necessary) and then to a 3,000-gallon anoxic selector 
basin which controls the growth of filamentous bacteria through the mixing of raw influent with 
return activated sludge.  From the selector, the flow is equally distributed into two 35,000-gallon 
aeration basins fitted with coarse bubble diffusers. The flow continues to two 12-foot-diameter, 7,600-
gallon circular secondary clarifiers. A 3 HP waste sludge pump is used to convey excess activated 
sludge to a 100,000-gallon capacity aerobic digester fitted with coarse bubble diffusers. The diffusers 



               
 

  
 

    
  

 

 
 

  
 

 
 

 
   

 
  

  
 

     

 

 

 
  

 

   
  

 

 
   

  
  

ME0101231 FACT SHEET Page 4 of 15 
W002628-6C-I-R 

2. PERMIT SUMMARY (cont’d) 

are operated to keep a greater than 2.0 mg/L dissolved oxygen level. The digester is decanted to a 
2,400-gallon capacity decant tank and emptied in the spring and fall of each year.  The digester 
biosolids are hauled to the Ellsworth Wastewater Treatment Facility for processing.  Treated effluent 
is conveyed from the clarifiers to a 10,000-gallon capacity chlorine contact chamber for disinfection 
using sodium hypochlorite and dechlorination using sodium bisulfite.  

Final effluent is conveyed to Blue Hill Harbor via an 8-inch diameter outfall pipe which transitions to 
a 10-inch diameter outfall pipe for the last 260 linear feet. The outfall extends into the harbor 
approximately 2,200 feet and is covered by approximately six feet of water during mean low water. 
The outfall pipe contains a single terminal outlet port and is not fitted with diffuser ports or other 
mechanisms designed to enhance mixing with the receiving water. A process flow diagram submitted 
by the permittee is included as Fact Sheet Attachment B. 

3. CONDITIONS OF PERMIT 

Conditions of licenses, 38 M.R.S. § 414-A, requires that the effluent limitations prescribed for discharges, 
including, but not limited to, effluent toxicity, require application of best practicable treatment (BPT), be 
consistent with the U.S. Clean Water Act, and ensure that the receiving waters attain the State water 
quality standards as described in Maine's Surface Water Classification System.  In addition, Certain 
deposits and discharges prohibited, 38 M.R.S. § 420 and Department rule Surface Water Toxic Control 
Program, 06-096 CMR 530 (effective March 21, 2012), require the regulation of toxic substances not to 
exceed levels set forth in Surface Water Quality Criteria for Toxic Pollutants, 06-096 CMR 584 
(amended February 16, 2020), and that ensure safe levels for the discharge of toxic pollutants such that 
existing and designated uses of surface waters are maintained and protected. 

4. RECEIVING WATER QUALITY STANDARDS 

Classification of estuarine and marine waters, 38 M.R.S. § 469(3-A) classifies the tidewaters of the Blue 
Hill Harbor as a Class SB water. Standards for classification of estuarine and marine waters, 38 M.R.S. § 
465-B(2) describes the standards for classification of Class SB waterways as follows: 

A. Class SB waters must be of such quality that they are suitable for the designated uses of recreation in 
and on the water, fishing, aquaculture, propagation and harvesting of shellfish, industrial process and 
cooling water supply, hydroelectric power generation, navigation and as habitat for fish and other 
estuarine and marine life. The habitat must be characterized as unimpaired. 

B. The dissolved oxygen content of Class SB waters may not be less than 85% of saturation. Between April 
15th and October 31st, the number of enterococcus bacteria in these waters may not exceed a geometric 
mean of 8 CFU per 100 milliliters in any 90-day interval or 54 CFU per 100 milliliters in more than 
10% of the samples in any 90-day interval. The number of total coliform bacteria or other specified 
indicator organisms in samples representative of the waters in shellfish harvesting areas may not 
exceed the criteria recommended under the National Shellfish Sanitation Program, United States Food 
and Drug Administration. 



               
 

  

 
 

 
 

  
  

 
  

 

  
  

   
  

 
 

    

  
 

 
 

  
 

 
  

    
 

  
 

ME0101231 FACT SHEET Page 5 of 15 
W002628-6C-I-R 

4. RECEIVING WATER QUALITY STANDARDS (cont’d) 

C. Discharges to Class SB waters may not cause adverse impact to estuarine and marine life in that the 
receiving waters must be of sufficient quality to support all estuarine and marine species indigenous to 
the receiving water without detrimental changes in the resident biological community. There may be 
no new discharge to Class SB waters that would cause closure of open shellfish areas by the Department 
of Marine Resources. For the purpose of allowing the discharge of aquatic pesticides approved by the 
department for the control of mosquito-borne diseases in the interest of public health and safety, the 
department may find that the discharged effluent will not cause adverse impact to estuarine and marine 
life as long as the materials and methods used provide protection for nontarget species. When the 
department issues a license for the discharge of aquatic pesticides authorized under this paragraph, 
the department shall notify the municipality in which the application is licensed to occur and post the 
notice on the department's publicly accessible website. 

5. RECEIVING WATER QUALITY CONDITIONS 

The State of Maine 2016 Integrated Water Quality Monitoring and Assessment Report (Report), 
prepared by the Department pursuant to Sections 303(d) and 305(b) of the Federal Water Pollution 
Control Act, lists a 1,224-acre segment associated with Blue Hill Harbor (DEP Waterbody ID #707) as 
“Category 5-B-1(a): Estuarine and Marine Waters Impaired for Bacteria Only-TMDL Required.” This 
area can also be listed in “Category 5-D: Estuarine and Marine Water Impaired by Legacy Pollutants,” as 
“All estuarine and marine waters capable of supporting American lobster are listed in Category 5-D for 
shellfish consumption due to elevated levels of PCBs and other persistent, bioaccumulating substances in 
tomalley.” In addition, a statewide marine consumption advisory exists for a variety of saltwater finfish 
and shellfish based on elevated mercury, PCB and dioxin levels. Safe eating guidelines for sensitive 
populations are presented at the following website: www.maine.gov/dhhs/mecdc/environmental-